C302H Husky 30 Gal Compressor Service Parts List

UPC: 8-46212-02760-8

Item Replacement Part Description Internet Part Number Mfg Part Number
1 TANK 30G VP BLACK Not available online E106042
2 VALVE DRAIN .25NPT Not available online E106644
3 BUMPER RUBBER FOOT, kit of 2 Not available online E107323
4 .250-20 X 1.50 SCREW, kit of 3 Not available online E106660
5 WHEEL 10IN PNEUMATIC, kit of 2 Not available online E107324
6 BOLT SHOULDER .375-16 X 3.40, kit of 2 Not available online E107325
7 NUT .375-16 HEX, kit of 2 Not available online E106640
8 GRIP HANDLE, kit of 2 Not available online E107326
9 PUMP V-TWIN Not available online E108131

9B FILTER ASM Not available online E107327
9C HEAD Not available online E108138
9D VALVE PLATE ASSY Not available online E108160
9E GASKET, kit of 3 Not available online E108141
9F HEAD BOLT, kit of 4 Not available online E108144
9G FLYWHEEL Not available online E108146
9H FLYWHEEL BOLT Not available online E108148
9l FLYWHEEL WASHER Not available online E108150
9J FLYWHEEL LOCK WASHER Not available online E108151
9K OIL SIGHTGLASS Not available online E108152
9L BREATHER PLUG 206517483 E108153
9IM OIL PLUG Not available online E108154
12 PULLEY A-SEC 3.750D X 5/8" BORE Not available online E107328
13 MOTOR 115 VOLT 206485076 E106044
13A START CAPACITOR Not available online E106035
13B RUN CAPACITOR Not available online E106036
13C START CAPACITOR COVER Not available online E106037
13D RUN CAPACITOR COVER Not available online E106038
14 SWITCH PRESS 4 PORT 125-155 PSI Not available online E108271
15 VALVE SAFETY 206485064 E106004
16 ASSY CORD POWER Not available online E107331
18 REGULATOR Not available online E107332
19 GAUGE .125 BACKMOUNT Not available online E107333
20 QUICK CONNECT Not available online E107334
21 GAUGE .25 SIDE MOUNT 206485065 E106005
22 TUBE OUTLET Not available online E107335
23 VALVE CHECK Not available online E107336
24 ASSY NUT SLEEVE 3/8, kit of 2 Not available online E105998
25 BELTGUARD INNER 206485077 E106045
26 BELTGUARD OUTER 206485079 E106046
27 BELT A-SECTION A44 Not available online E107337
28 SCREW .250-20 X .75, kit of 3 Not available online E108095
30 TUBE PRESS REL Not available online E107338
31 BRASS INSERT Not available online E107339
32 ASSY NUT SLEEVE 1/4 Not available online E107340
33 CORD INTERCONNECT Not available online E107341
34 SCREW 5/16-18 X .75, kit of 4 Not available online £109227
35 SCREW #10-14 PLASTITE Not available online E106646
36 O-RING 1.5in. Not available online E109057
37 BUSHING 1.5in. NPSM x 1/4in. NPTF Not available online E109058

- LABEL WARNING Not available online E106631

- LABEL HOT SURFACE LABEL Not available online E106012



http://www.homedepot.com/p/Replacement-Breather-Element-for-Husky-Air-Compressor-E108153/206517483?keyword=e108153
http://www.homedepot.com/p/Replacement-Motor-for-Husky-Air-Compressor-E106044/206485076?keyword=e106044
http://www.homedepot.com/p/Replacement-175-psi-Safety-Valve-for-Husky-Air-Compressor-E106004/206485064?keyword=e106004
http://www.homedepot.com/p/Replacement-Gauge-for-Husky-Air-Compressor-E106005/206485065?keyword=e106005
http://www.homedepot.com/p/Replacement-Inner-Belt-Guard-for-Husky-Air-Compressor-E106045/206485077?keyword=e106045
http://www.homedepot.com/p/Replacement-Outer-Belt-Guard-for-Husky-Air-Compressor-E106046/206485079?keyword=e106046

C302H, AIR COMPRESSOR

NOTES:

i = o
5
ﬂ;}}\ \@gg N"‘ _% /bi, Torque to 56-100 in/lbs

1§ S /&>, Torque to 35-65 in/ibs
21 } Usiez /4, Torque to 15-20 Ib-ft/lbs
20
18
15 1




